



**CHANGXING HEPING XINXING FURNITURE FACTORY**

**Technical Report:** (6618)128-1560  
**Date Received:** MAY.07, 2018

MAY.08, 2018  
Page 1 of 4

LING YUN  
CHANGXING HEPING XINXING FURNITURE FACTORY  
HUICHELING VILLAGE, HEPING, ZHEJIANG PROVINCE, CHINA

|                     |      |                         |   |
|---------------------|------|-------------------------|---|
| Sample Description: | BASE | PO No.:                 | / |
| Manufacturer:       | /    | Style No                | / |
| Buyer:              | /    | Country of Destination: | / |
| Country of Origin:  | /    | SKU No.:                | / |
| Color:              | /    | Previous Report No.:    | / |
| Protocol No.:       | /    |                         |   |

**EXECUTIVE SUMMARY:**

| TEST REQUESTED  | CONCLUSION | Remark |
|---|------------|--------|
| 1) ANSI BIFMA X5.1: 2017 partial test as per client request | PASS       | /      |

**REMARK:**

The client specifies the test methods and requirements.



CHANGXING HEPING XINXING FURNITURE FACTORY

Technical Report: **(6618)128-1560**

MAY.08, 2018

Page 2 of 4

**BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT**

TELEPHONE NO

86-21-24166888

E-MAIL:

[bvcpshtoy.sh@cn.bureauveritas.com](mailto:bvcpshtoy.sh@cn.bureauveritas.com)

**BUREAU VERITAS**

**CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)**

**Laboratory Test location:**

**No. 368, Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai.**

**No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai.**

A handwritten signature in black ink, appearing to read 'Hyde Bao'.

Hyde Bao

PRODUCT LINE MANAGER(HARDLINE DIVISON)



**1.ANSI BIFMA X5.1: 2017 partial test as per client request**

| <b>Evaluation</b>  | <b>Citation / Method</b>        | <b>Criteria</b>   | <b>Results</b> | <b>Rating</b> |
|--|---------------------------------|---|----------------|---------------|
| Drop test - dynamic - functional load                                | ANSI/BIFMA X5.1-17<br>Sec. 7    | There shall be no loss of serviceability when a test bag weighing 102 kg (225 lb.) is raised 152 mm (6 in.) above the uncompressed seat and released one time.  | M              | PASS          |
| Drop test - dynamic - proof load                                     | ANSI/BIFMA X5.1-17<br>Sec. 7    | There shall be no sudden and major change in the structural integrity of the chair (Loss of serviceability is acceptable) when a proof load of 136 kg (300 lb.) is raised 152 mm (6 in.) above the uncompressed seat and released one time. | M              | PASS          |
| Caster or chair base durability test - cyclic - pedestal base chairs | ANSI/BIFMA X5.1-17<br>Sec. 16.1 | [Durability cycling]<br>There shall be no loss of serviceability when a 122 kg (270 lb.) load is on the seat of the chair and cycled 2,000 cycles over the obstacles then 98,000 cycles on a smooth, hard surface without obstacles.        | M              | PASS          |

**ANNEX I: SUBMISSION DESCRIPTION**

Sample Description: BASE

The overall dimension was recorded as:  
7.7 cm (D) x 4.3 cm (W) x 9.0 cm (H)

Sample weight: 0.5 kg

**EXHIBIT**



END